
STATE OF INDIANA 
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

PUBLIC NOTICE NO: 20260204 – INP000662– D 
DATE OF NOTICE: February 4, 2026 

DATE RESPONSE DUE: March 6, 2026 

The Office of Water Quality proposes the following DRAFT IWP PERMIT: 

MINOR – RENEWAL: 

Manasek Acquisition Company LLC dba Warner Bodies, Permit No. INP000662, MADISON 
COUNTY,11700 North State Road 37, Elwood, IN. The permittee manufactures a wide variety of 
standard and custom truck bodies, such as utility/service trucks, crane trucks, haulers, fire/rescue 
trucks, and brush trucks. This facility discharges washwater and process wastewater to the City 
of Elwood POTW.  Permit Manager: Brodyn Ruiz, 317/234-6534, BrRuiz@idem.in.gov. Posted 
[...]
industrial discharger as determined by IDEM. 
 



Page 25 of 27 
Permit No. INP000662 

 

(3) A violation of discharge limitations or other terms and conditions of the 
permit where an IWP permit is required under the pretreatment rules. 

 
(4) Failure to comply with any other applicable pretreatment requirement. 
 
(5) Failure to: 

 
(A) allow entry, inspection, and monitoring by representatives of the 

commissioner when requested in accordance with applicable law; 
or 

 
(B) carry out monitoring, recording, and reporting required under this 

permit. 
 

d.   It shall not be a defense for a permittee in an enforcement action that it would 
have been necessary to halt or reduce the permitted activity in order to maintain 
compliance with the conditions of the permit. 

 
9.  Oil and Hazardous Substance Liability 

 
Nothing in this permit shall be construed to preclude the institution of any legal 
action or relieve the permittee from any responsibilities, liabilities, or penalties to 
which the permittee is or may be subject under Section 311of the Act. 

 
10.  Property Rights   

 
The issuance of this permit does not convey any property rights in either real or 
personal property, or any exclusive privileges, nor does it authorize any injury to 
private property or any invasion of personal rights or infringement of Federal, 
State, or local laws or regulations. 

 
11.  Severability 

 
The provisions of this permit are severable and if any provision of this permit, or 
the application of any provision of this permit to any circumstances to held 
invalid, the application of such provision to other circumstances and the 
remainder of this permit shall not be affected thereby. 
 
 

  



Page 26 of 27 
Permit No. INP000662 

 

 

 

 

 

 

 



Page 27 of 27 
Permit No. INP000662 

 

 

 

 

 

 

 

 

 



1 

 
Permittee: Manasek Acquisition Company, LLC d/b/a Warner Bodies 

11700 North State Road 37 
Elwood, IN, 46036 

Existing Permit  
Information: 

Permit Number: INP000662 
Expiration Date: May 31, 2026 

Facility Contact: Brian Lapp, Chief Financial Officer 
(765) 551-1600 Ext. 129; blapp@warnerbodies.com 

Facility Location: 11700 North State Road 37 
Elwood, IN, 46036 
Madison County 

Receiving POTW: City of Elwood POTW 
1505 South B Street 
Elwood, IN, 46036 
NPDES Permit #IN0032719 

Proposed Action: Renew Permit 
Date Application Received: November 19, 2025 

Source Category Industrial Pretreatment 

Permit Writer: Brodyn Ruiz 
(317) 234-6534; BrRuiz@idem.in.gov 

 
 
 
 

Industrial Wastewater Pretreatment (IWP)  
Briefing Memo for 

Manasek Acquisition Company, LLC d/b/a Warner Bodies 
Draft: January 2026 

Final: TBD 
Indiana Department of Environmental 

Management 
100 North Senate Avenue 

Indianapolis, Indiana 46204 
(317) 232-8603 

Toll Free (800) 451-6027 
www.idem.IN.gov 

 



2 

Table of Contents 
 
 
1.0 Introduction ...................................................................................................... 3 
2.0 General .............................................................................................................. 3 

2.1 Facility Description ............................................................................................................... 3 
2.2 Receiving POTW .................................................................................................................. 4 
2.3 Discharge Description ........................................................................................................... 4 
2.4 Wastewater Pretreatment ....................................................................................................... 4 
2.5 Changes in Operation ............................................................................................................ 6 

3.0 Permit History .................................................................................................. 6 
3.1 Compliance History ............................................................................................................... 6 

4.0 Permit DRAFT DISCUSSION ........................................................................ 6 
4.1 Selection of Parameters ......................................................................................................... 6 
4.2 Selection of Limits ................................................................................................................ 6 
4.3 Self-Monitoring Frequency ................................................................................................... 7 

5.0 Permit Limitations .......................................................................................... 8 
5.1 Summary of Limits and Basis for Each: ............................................................................... 8 
5.2  Permit Processing/Public Comment ................................................................................... 10 
5.3  Post Public Notice Addendum ........................................................................................... 10 

         
 
 
 
 
 
 
 
 
 
 
 



3 

1.0 INTRODUCTION 

 
The Indiana Department of Environmental Management (IDEM) received an Industrial 
Wastewater Pretreatment (IWP) Permit application from Manasek Acquisition Company, 
LLC d/b/a Warner Bodies on November 19, 2025. The current five year permit was issued 
with an effective date of June 1, 2021 in accordance with 327 IAC 5-2-6(a). A five year 
permit is proposed in accordance with 327 IAC 5-2-6(a). 
 
The Federal Water Pollution Control Act of 1972 and subsequent amendments established 
a regulatory program to address indirect discharges from industries to publicly owned 
treatment works (POTWs) through the National Pretreatment Program, a component of the 
NPDES Permit Program. Furthermore, Indiana Statute 13-15-1-2 requires a permit to 
control or limit the discharge of any contaminants into state waters or into a POTW.  This 
proposed permit action by IDEM complies with both federal and state requirements. 
 
In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.7 and 
124.6, as well as Indiana Administrative Code (IAC) 327 Section 5, development of a 
Statement of Basis, or Briefing Memo, is required for NPDES permits.  This document 
fulfills the requirements established in those regulations. 
 
This Briefing Memo was prepared in order to document the factors considered in the 
development of IWP Permit effluent limitations.  The technical basis for the Briefing Memo 
may consist of evaluations of prohibited discharge standards, categorical pretreatment 
standards, existing effluent quality, and receiving POTW limitations.   

2.0 GENERAL 

2.1 Facility Description 
 
The permittee manufactures a wide variety of standard and custom truck bodies, such as 
utility/service trucks, crane trucks, haulers, fire/rescue trucks, and brush trucks. The plant 
normally operates 9 hours/day, 6 days/week. 
 
The primary raw material is sheet metal. Once received, the metal is cut, welded, polished, 
and/or stamped into the customer specified configuration. Either as a fabricated product or 
during different steps of the fabrication, the product may be coated using a spray coating 
operation or a powder coating operation. The painted product is then dried in drying ovens. 
MEK (methyl ethyl ketone) and acetone are used to wipe down solvent cleaning 
operations. To prepare the product for shipment, the product may be washed in the wash 
bay with the wash waters then discharged to the City of Elwood POTW. 
 
The waste flows from the wash bay are subject to the Categorical Pretreatment Standards 
for New Source metal finishing operations [40 CFR 433.17]. The standards are 
concentration-based (mg/l). 



4 

2.2 Receiving POTW 
 
The permittee discharges to the City of Elwood: a Class III, 3.95 MGD activated sludge 
treatment facility, consisting of an influent flow meter, an effluent flow meter, aerated grit 
chamber, fine screen, four (4) equalization basins, (2) activated sludge treatment tanks, 
phosphorus removal chemical feed facilities, two (2) final clarifiers, and ultraviolet light 
disinfection. Sludge is processed in two (2) aerobic digestion tanks and dewatered with a 
belt filter press. Final solids are disposed of by a private contractor. The POTW also 
serves Red Gold, Inc. (INP000126) and Elsa LLC (INP000041). 
 
The POTW discharges to Big Duck Creek (Q7,10 = 1.1 CFS). 
 

2.3 Discharge Description 
 
The permittee discharges wastewaters from the following sources to the POTW: 
 
 Source     Flow (GPD)  
  
 Process Wastestream #1:   1200 (1) 
  
 
 (1) Process Wastestream #1 is wastewater from the wash bay. 
 

2.4 Wastewater Pretreatment 
 
The facility produces wastewater during the cleaning of truck bodies after manufacturing, 
and before being painted. The water used in the cleaning goes into the wash bay floor 
drain through a pipe below grade tank divided into 3 chambers. Chamber 1 is used for zinc 
removal, chamber 2 is used for pH neutralization, and chamber 3 serves as the water 
transfer with the pump and float system. When the high level float is tripped, the transfer 
pump pumps the wastewater through the PVC piping into the main building where there is 
a flow meter and valved sampling point to collect samples prior to discharge to the sewer 
system and to the city of Elwood POTW. The floor scrubber water is poured into chamber 
1 gradually to prevent spikes in Zinc levels.  
 
The permittee shall have the wastewater treatment facilities under the responsible charge 
of an operator certified by the Commissioner in a classification corresponding to the 
classification of the wastewater treatment plant as required by IC 13-18-11-11 and 327 IAC 
5-23-6. Based on information supplied by the permittee, the facility is required to have a 
Class B Operator.       
 
A flow diagram has been included on the next page as Figure 1: 



5 

Figure 1:  Flow Diagram 
 



6 

2.5 Changes in Operation 
  
In the permit application, no changes in operation were identified as occurring since the 
previous permit renewal.   
 

3.0 PERMIT HISTORY 

3.1 Compliance History 
 
The purpose of this section is to summarize any violations and enforcement actions 
associated with the permit.   
 
A review of this facility’s discharge monitoring data was conducted for compliance 
verification. This review indicates the following permit limitation violations at Outfall 001 
between January 2023 and January 2026; Three (3) Zinc violations and one (1) pH 
violation. There are no pending or current enforcement actions regarding this IWP permit. 
 

4.0 PERMIT DRAFT DISCUSSION 

4.1 Selection of Parameters 
 
This permit regulates the substances and parameters in the permittee's wastewater that 
are subject to 40 CFR 433.17 standards. 

4.2 Selection of Limits 
 
The permittee's discharge must comply with New Source Metal Finishing operations [40 
CFR 433.17] standards that apply at the end of process and any existing local ordinance 
limits that apply at the end of pipe. 
 
The City of Elwood Sewer Use Ordinance (SUO) contains local discharge limits for specific 
pollutants to prohibit contribution by industrial users that may cause interference or pass 
through at the POTW.  These limits in the SUO are expressed as daily maximums, and 
some are more stringent than the applicable categorical pretreatment daily maximums 
limits.  Therefore, the City of Elwood SUO’s daily maximum limitations for certain 
parameters have been incorporated into the permit to comply with 327 IAC 5-18-9 which 
states that in addition to the applicable pretreatment standard, the most stringent limitation 
must be applied to protect the POTW.  Corresponding monthly average limits must also be 
included in the permit as monthly average limits are included in the categorical standards.  
The City of Elwood SUO does not include monthly average limits, and for some of these 
parameters, the applicable categorical pretreatment standard monthly averages would be 
greater than the corresponding local daily maximum, and would therefore be less stringent 
than the applicable local limit which would violate 327 IAC 5-18-9(1).   



7 

In order to be at least as stringent as the categorical pretreatment standards as required, 
the local daily maximum for those parameters has been included as the monthly average.       
 
 

Comparison of Limits at Outfall 001 
  ELG SUO Final Limits 
 Pollutant Daily Max Monthly Avg Daily Max Daily Max Monthly Avg 
Cadmium 0.11 0.07 1.01 0.11 0.07 
Chromium 2.77 1.71 12.2 2.77 1.71 
Copper 3.38 2.07 1.32 1.32 1.32 
Lead 0.69 0.43 1.9 0.69 0.43 
Nickel 3.98 2.38 4.5 3.98 2.38 
Silver 0.43 0.24 0.24 0.24 0.24 
Zinc 2.61 1.48 11.4 2.61 1.48 
Cyanide 1.20 0.65             0.61 0.61 0.61 
TTO 2.13                          -                   - 2.13                          - 
      

 

4.3 Self-Monitoring Frequency 
 
Self-Monitoring frequency is determined by the pollutants present in the permittees 
process and compliance history. 
 
To assure compliance with the limits and terms of this permit, State rules 
[327 IAC 5-21-9 and 10] require the permittee to: (i) monitor the final pretreated discharge 
at a minimum frequency; and (ii) report the results to this agency.  To fulfill this 
requirement, the samples must be: (i) representative of the daily discharge; and 
(ii) collected, preserved and analyzed using U.S. EPA-approved materials and methods. 
 

 

 

 

 

 



8 

5.0 PERMIT LIMITATIONS 

5.1 Summary of Limits and Basis for Each:  
 
Outfall 001 
The table below summarizes the permit limits at the designated sample site 001[1][2] after 
the wash bay and prior to discharge into the sewer. 
 
      Table 1 
 Discharge Limitations Monitoring Requirements 
 
 Daily Monthly       Measurement    Sample 
Parameter [3]             Maximum Average Unit Frequency [5]    Type [4] 
 
Flow [6] Report Report MGD Daily              24-Hr. Total 
Cadmium [Cd] 0.11 [8] 0.07 [8] mg/l 1 X Monthly       24 Hr. Comp. 
T. Chromium [Cr(T)] 2.77 [8] 1.71 [8] mg/l 1 X Monthly       24 Hr. Comp. 
Copper [Cu] 1.32 [9] 1.32 [11] mg/l 1 X Monthly       24 Hr. Comp. 
Lead [Pb] 0.69 [8] 0.43 [8] mg/l 1 X Monthly       24 Hr. Comp. 
Nickel [Ni] 3.98 [8] 2.38 [8] mg/l 1 X Monthly       24 Hr. Comp. 
Silver [Ag] 0.24 [9] 0.24 [8] mg/l 1 X Monthly       24 Hr. Comp. 
Zinc [Zn] 2.61 [8] 1.48 [8] mg/l 2 X Monthly      24 Hr. Comp. 
T. Cyanide [CN(T)] [12] 0.61 [9] 0.61 [11] mg/l 1 X Monthly     Grab 
TTO [13] 2.13 [8] ---- mg/l 2 X Yearly      Grab 
 
  Table 2 
 Daily  Daily        Measurement    Sample 
Parameter                  Minimum Maximum Unit Frequency      Type  
 
pH [7] 5.0 [10] 11.0 [10] s.u. Daily       Grab 
 
[1] Outfall 001 shall be designated as process wastewaters and contains no dilution 

streams. 
[2] The discharge shall not exceed the local limits in the Sewer Use Ordinance upon 

entering the POTW. 
 
[3] All metals shall be analyzed as Total Recoverable Metals. 
 
[4]  A “24-hour composite sample” means a sample consisting of at least 3 individual  

flow-proportional samples of wastewater, consisting of aliquots withdrawn 
throughout the 24-hour discharge period.  The aliquots may be: (i) uniform aliquots 
withdrawn at uniform flow intervals; (ii) flow-proportional aliquots withdrawn at 
uniform time intervals; or (iii) for batch discharge, uniform aliquots withdrawn from 
uniform batch volumes.  A flow-proportioned composite sample may be obtained by: 

 
(1) recording the discharge flow rate at the time each individual sample is taken, 



9 

(2) adding together the discharge flow rates recorded from each individuals
sampling time to formulate the “total flow” value,

(3) the discharge flow rate of each individual sampling time is divided by the total
flow value to determine its percentage of the total flow value,

(4) then multiply the volume of the total composite sample by each individual